
驾驶室(无后窗无侧门)/Cab (no rear window, no side door) 

 

  
 

序号/NO 编码/SN Name 名称 数量/QTY 备注/Remarks 

  A 257098511001 Front window assy 前窗总成 1 包含 8-9、14-20 

  B 257022511102 No side doors, no rear windows 驾驶室总成(无侧门无后窗) 1   

  1 257022520102 Glass ceiling   顶棚玻璃 1   

  2 257022020003 Lifting notch cover 起吊槽口盖板 1   

  3 255022020002 Protective cover 2 (Shaped Tube)   防护罩二(异型管) 1   

  4 255022020001 Protective cover 1 (Shaped Tube)   防护罩一(异型管) 1   

  5 910301300003 Nut GB17880.1-M8x18 螺母 GB17880.1-M8x18 8   

  6 257022521098 Support plates 支撑板 4   

  7 941100100012 Screw M8x20-8.8 (black) 螺钉 M8x20-8.8(黑) 8   

  8 255022520106 Sealing strip (90 degrees) 密封条(90 度) 1   

  9 257022520103 Front glass 前玻璃 1   

  10 257022510010 The front window lower bezel is welded 前窗下挡板焊合 1   

  11 910400100006 Flat washer GB97.1-8-200HV 平垫圈 GB97.1-8-200HV 3   

  12 910400500006 Spring washer GB93-8 弹簧垫圈 GB93-8 3   

  13 910100300022 Bolt GB5783-M8x20-8.8 螺栓 GB5783-M8x20-8.8 3   

  14 910200500053 Screw GB818-M6x20-4.8 螺钉 GB818-M6x20-4.8 2   

  15 910400200003 Large washer GB96.1-8-200HV 大垫圈 GB96.1-8-200HV 2   

  16 255022520113 Shock absorber sleeve 减震套 2   

  17 257022511053 Front wiper assembly (100°) 前雨刮器总成(100°） 1   

  18 910400100005 Flat washer GB97.1-6-200HV 平垫圈 GB97.1-6-200HV 2   

  19 910400500005 Spring washer GB93-6 弹簧垫圈 GB93-6 2   

  20 910300100005 Nut GB6170-M6-10 螺母 GB6170-M6-10 2   

  21 257022511001 Cab welding 驾驶室焊合 1   

              

              

              

              

              

              

              

              

 

 

 

 

 

 

 

 

 

      



       

左侧门安装/Left side door mounted 

 

  
 

序号/NO 编码/SN Name 名称 数量/QTY 备注/Remarks 

  C 257022511104 Left side door assembly assembly 左侧门装配总成 1 包含 1-17 

  1 910300100006 Nut GB6170-M8-10 螺母 GB6170-M8-10 1   

  2 940400100025 Gas Spring 400N(D515) 气弹簧 400N(D515) 1   

  3 257022511005 The left side of the door is welded 左侧门焊合 1   

  4 910301300003 Nut GB17880.1-M8x18 螺母 GB17880.1-M8x18 2   

  5 255021020020 Handle 拉手 1   

  6 910400500006 Spring washer GB93-8 弹簧垫圈 GB93-8 2   

  7 910200200057 Screw GB70.1-M8x20-8.8 螺钉 GB70.1-M8x20-8.8 2   

  8 255022521078 Door lock retaining plate 门锁固定板 1   

  9 910200400018 Screw GB70.3-M6x20-8.8 螺钉 GB70.3-M6x20-8.8 2   

  10 910200500051 Screw GB818-M6x12-4.8 螺钉 GB818-M6x12-4.8 1   

  11 910200500061 Screw GB818-M8x12-4.8 螺钉 GB818-M8x12-4.8 2   

  12 910400500005 Spring washer GB93-6 弹簧垫圈 GB93-6 3   

  13 255022511051 Left side door lock assembly 左侧门锁总成 1   

  14 257022520107 Underside glass 下侧玻璃 1   

  15 255022520111 Seals 密封条 1   

  16 257022520105 Sliding window assembly (left) 推拉窗总成（左） 1   

  17 255022520106 Sealing strip (90 degrees) 密封条(90 度) 1   

  18 255022521021 Support (air spring)  支座(气弹簧) 2 

护顶架上焊接配件 

  19 255022521019 Fixing plate (locking tongue) 固定板(锁舌) 2 

  20 910301300003 Nut GB17880.1-M8x18 螺母 GB17880.1-M8x18 12 

按订单需求装配 

  21 941100100012 Screw M8x20-8.8 (black) 螺钉 M8x20-8.8(黑) 12 

  22 257022511058 Side door support welded (top left) 侧门支撑焊合(左上) 1 

  23 257022511059 Side door support weld (bottom) 侧门支撑焊合（下） 2 

              

              

              

              

              

              

              

       

 

 

 

 

 

 

 

      



右侧门安装/The right side door is installed 

 

  
 

序号/NO 编码/SN Name 名称 数量/QTY 备注/Remarks 

  D 257022511105 Right side door assembly 右侧门装配总成 1 包含 1-17 

  1 910300100006 Nut GB6170-M8-10 螺母 GB6170-M8-10 1   

  2 940400100025 Gas Spring 400N(D515) 气弹簧 400N(D515) 1   

  3 257022511005 The right side of the door is welded 右侧门焊合 1   

  4 910301300003 Nut GB17880.1-M8x18 螺母 GB17880.1-M8x18 2   

  5 255021020020 Handle 拉手 1   

  6 910400500006 Spring washer GB93-8 弹簧垫圈 GB93-8 2   

  7 910200200057 Screw GB70.1-M8x20-8.8 螺钉 GB70.1-M8x20-8.8 2   

  8 255022521078 Door lock retaining plate 门锁固定板 1   

  9 910200400018 Screw GB70.3-M6x20-8.8 螺钉 GB70.3-M6x20-8.8 2   

  10 910200500051 Screw GB818-M6x12-4.8 螺钉 GB818-M6x12-4.8 1   

  11 910200500061 Screw GB818-M8x12-4.8 螺钉 GB818-M8x12-4.8 2   

  12 910400500005 Spring washer GB93-6 弹簧垫圈 GB93-6 3   

  13 255022511051 Right side door lock assembly 右侧门锁总成 1   

  14 257022520107 Underside glass 下侧玻璃 1   

  15 255022520111 Seals 密封条 1   

  16 257022520105 Sliding window assembly (right) 推拉窗总成（右） 1   

  17 255022520106 Sealing strip (90 degrees) 密封条(90 度) 1   

  18 255022521021 Support (air spring)  支座(气弹簧) 2 

护顶架上焊接配件 

  19 255022521019 Fixing plate (locking tongue) 固定板(锁舌) 2 

  20 910301300003 Nut GB17880.1-M8x18 螺母 GB17880.1-M8x18 12 

按订单需求装配 

  21 941100100012 Screw M8x20-8.8 (black) 螺钉 M8x20-8.8(黑) 12 

  22 257022511057 Side door support weld (top right) 侧门支撑焊合(右上) 1 

  23 257022511059 Side door support weld (bottom) 侧门支撑焊合（下） 2 

              

              

              

              

              

              

              

       

  

 

 

 

 

 

 

 

     



 

后窗安装/Rear window installation 

 

  
 

序号/NO 编码/SN Name 名称 数量/QTY 备注/Remarks 

  E 257022511103 Screw GB70.1-M6x20-8.8 后窗装配总成 1 包含 1-28 

  1 910200200036 Screw GB70.1-M6x20-8.8 螺钉 GB70.1-M6x20-8.8 4   

  2 910400500005 Spring washer GB93-6 弹簧垫圈 GB93-6 10   

  3 255022511010 Pallets 垫板 2   

  4 255022521018 Silk base plate (rear window)   丝座板(后窗) 2   

  5 255022520201 platen 压板 2   

  6 257022520104 rear window 后窗玻璃 1   

  7 255022521087 Hinged rubber pads 铰链橡胶垫 2   

  8 255022511016 Hinge assembly 铰链总成 2   

  9 910200200038 Screw GB70.1-M6x25-8.8 螺钉 GB70.1-M6x25-8.8 6   

  10 257022520110 Rear window seals 后窗密封条 1   

  11 255022520105 Rubber mats 橡胶垫 6   

  12 255022521092 Fixed rods 固定杆 2   

  13 941100100001 Screws M8x12-8.8 螺钉 M8x12-8.8 2   

  14 255022511060 Rear handle assembly 后把手总成 1   

  15 255022520104 Fixed wire seat   固定丝座 4   

  16 910400100006 Flat washer GB97.1-8-200HV 平垫圈 GB97.1-8-200HV 6   

  17 910400500006 Spring washer GB93-8 弹簧垫圈 GB93-8 4   

  18 910200200055 Screw GB70.1-M8x16-8.8 螺钉 GB70.1-M8x16-8.8 4   

  19 257022521099 Rear window limit plate (right) 后窗限位板（右） 1   

  20 910400100004 Flat washer GB97.1-5-200HV 平垫圈 GB97.1-5-200HV 2   

  21 910400500004 Spring washer GB93-5 弹簧垫圈 GB93-5 2   

  22 910200200022 Screws GB70.1-M5x12-8.8 螺钉 GB70.1-M5x12-8.8 2   

  23 255022520109 The handle   手柄 1   

  24 255022521084 Bearing rubber pad   支座橡胶垫 2   

  25 255022521083 Air spring fork   气弹簧卜叉 2   

  26 255022511008 Gas Spring 50N(D375) 气弹簧 50N（D375) 2   

  27 910100100021 Bolt GB5782-M8x35-8.8 螺栓 GB5782-M8x35-8.8 2   

  28 910300100006 Nut GB6170-M8-10 螺母 GB6170-M8-10 2   

  29 257022021201 Mounting plate 2 安装板 2 1 

护顶架上焊接配件 

  30 255022521021 Support (air spring)  支座(气弹簧) 2 

       

 

 

 

 

 

 

 

 

 

      



后窗安装/Rear window installation 

 

  
 

序号/NO 编码/SN Name 名称 数量/QTY 备注/Remarks 

  31 257022521015 Upper Sealing Plate (Rear Window) 上封板(后窗) 1 护顶架上焊接配件 

              

              

              

              

              

              

              

              

              

              

              

              

              

              

              

              

              

       

 


